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Test Report Declaration

Applicant :  Xiamen Prima Technology Inc.
Manufacturer :  Xiamen Prima Technology Inc.
Product . Interactive Flat Panel

(A) Model No.: LE-70P*** (* can be A~Z, 0~9 instead)
(B) Rating: AC 100-240V; 50/60Hz
(C) Trade Mark: PRIMA

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart B Class B & ANSI C63.4: 2009

The device described above is tested by Accurate Technology Co., Ltd. to determine
the maximum emission levels emanating from the device. The maximum emission
levels are compared to the FCC Part 15 Subpart B Class B limits both radiated and
conducted emissions. The measurement results are contained in this test report and
Accurate Technology Co., Ltd. is assumed full responsibility for the accuracy and
completeness of these measurements. Also, this report shows that the Equipment
Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in
part without written approval of Accurate Technology Co., Ltd.

Date of Test : October 23, 2014
Date of Report : October 28, 2014
I \ v, 1

~ r'\

Prepared by :

( Bob.Wang, Engineer)

{
Y
Approved & Authorized Signer : 4M v

( Sean Liu, Manager)

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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1. TEST RESULTS SUMMARY

Test Items Test Standard Test Results
Power Line Conducted Emission FCC Part 15 Subpart B Pass
Radiated Emission FCC Part 15 Subpart B Pass

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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2. GENERAL INFORMATION

2.1.Product of Device (EUT)

Product

Model No.

Rating

Trade Mark
Applicant

Address

Manufacturer
Address
Date of sample

received
Date of Test

Interactive Flat Panel

LE-70P*** (* can be A~Z, 0~9 instead)

(We hereby state that these models are identical in interior
structure, electrical circuits and components, and just model
names are different for the marketing requirement.The EMC test
model is LE-70PA88)

AC 100-240V; 50/60Hz

PRIMA
Xiamen Prima Technology Inc.

No.178, Xinfeng Road, Xiamen, Fujian, P.R.China

Xiamen Prima Technology Inc.
No.178, Xinfeng Road, Xiamen, Fujian, P.R.China
October 21, 2014

October 23, 2014

2.2.Accessory and Auxiliary Equipment

N/A

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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2.3.Description of Test Facility

EMC Lab

Name of Firm
Site Location

Accredited by TUV Rheinland Shenzhen, May 10, 2004

Listed by FCC
The Registration Number is 253065
Listed by FCC
The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-1
Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee for

Laboratories
The Certificate Registration Number is L3193

Accurate Technology Co., Ltd.

F1, Bldg. A&D, Changyuan New Material Port, Keyuan
Rd., Science & Industry Park, Nanshan District, Shenzhen
518057, P.R. China

2.4.Measurement Uncertainty

Conducted emission expanded uncertainty : U=2.23dB, k=2
Power disturbance expanded uncertainty » U=2.92dB, k=2
Radiated emission expanded uncertainty : U=3.08dB, k=2

(9kHz-30MHz)

Radiated emission expanded uncertainty : U=4.42dB, k=2

(30MHz-1000MHz)

Radiated emission expanded uncertainty . U=4.06dB, k=2

(Above 1GHz)

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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3. POWER LINE CONDUCTED MEASUREMENT

3.1. For Power Line Conducted Emission

Page 7 of 85

ltem |[Equipment Manufacturer Model No. |Serial No. |Last Cal. Cal.
Interval
1. |Test Receiver |Rohde & Schwarz [ESCS30 (100307 Jan. 11, 2014 |1 Year
2. |Test Receiver |Rohde & Schwarz |[ESPI3 100396/003 [Jan. 11, 2014 |1 Year
3. |Test Receiver |Rohde & Schwarz |[ESPI3 101526/003 [Jan. 11, 2014 |1 Year
4. |L.I.S.N. Schwarzbeck NLSK8126 (8126431 Jan. 11, 2014 |1 Year
5. |L.I.S.N. Rohde & Schwarz |[ESH3-Z5 [100305 Jan. 11, 2014 |1 Year
6. |[L.I.S.N. Rohde & Schwarz |[ESH3-Z5 [100310 Jan. 11, 2014 |1 Year
7. |L.I.S.N. Rohde & Schwarz |[ESH3-Z6 (100132 Jan. 11, 2014 |1 Year
8. |[L.I.S.N. Rohde & Schwarz |[ESH3-Z6 (100979 Jan. 11, 2014 |1 Year
9. |Pulse Limiter Rohde & Schwarz |[ESH3-Z2 (100305 Jan. 11, 2014 |1 Year
10. |Pulse Limiter Rohde & Schwarz |[ESH3-Z2 (100312 Jan. 11, 2014 |1 Year
11. |Pulse Limiter Rohde & Schwarz |[ESH3-Z2 (100815 Jan. 11, 2014 |1 Year
12 50Q Coaxial Anritsu Corp MP59B 620028393 |Jan. 11, 2014 (1 Year
" [Switch 6
13 50Q Coaxial Anritsu Corp MP59B 620028393 |Jan. 11, 2014 (1 Year
" [Switch 3
14 50Q Coaxial Anritsu Corp MP59B 620050647 |Jan. 11, 2014 (1 Year
" |Switch 4
15 VOLTAGE Schwarzbeck TK9416  |N/A Jan. 11, 2014 |1 Year
" |PROBE
16 RF CURRENT |Rohde & Schwarz |[EZ-17 100048 Jan. 11, 2014 |1 Year
" |PROBE
8-Wire Schwarzbeck CATS 8158-0035 |Jan. 11, 2014 |1 Year
17 Impedance 8158
" [Stabilisation
Network
18 RF Coaxial SUHNER N-2m No.2 Jan. 11, 2014 |1 Year
" |Cable
19 RF Coaxial SUHNER N-2m No.3 Jan. 11, 2014 |1 Year
" |Cable
20. RF Coaxial SUHNER N-2m No.14 Jan. 11, 2014 |1 Year

Cable

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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3.2. Block Diagram of Test Setup

Test Receiver

AC Mains

L.I.S.N EUT Auxiliary equipment

(EUT: Interactive Flat Panel )

3.3. Power Line Conducted Emission Measurement Limits (Class B)

Frequency Limits dB(uV)

MHz Quasi-peak Level Average Level
0.15—0.50 66—56* 56—46*
0.50—5.00 56 46
5.00—30.0 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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3.4. Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission
Measurement to meet the commission requirement and operating regulations in a
manner, which tends to maximize its emission characteristics in a normal
application.

3.4.1. Interactive Flat Panel (EUT)

Model Number: LE-70PA88
Serial Number: N/A
Manufacturer: Xiamen Prima Technology Inc.

3.5. Operating Condition of EUT
3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turn on the power of all equipment.

3.5.3.Let the EUT work in test mode (TV, AV, USB, HDMI, VGA, WAN) and
measure it.

3.6. Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support
and is connected to the power mains through a line impedance stabilization
network (L.I.S.N.). This provides a 500hm coupling impedance for the EUT
system. Please refer the block diagram of the test setup and photographs. Both
sides of DC lines are checked to find out the maximum conducted emission. In
order to find the maximum emission levels, the relative positions of equipment
and all of the interface cables shall be changed according to ANSI C63.4: 2009
on Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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3.7.Power Line Conducted Emission Measurement Results
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PASS.
Test Mode: TV
Antenna terminal non-connected to earth
MEASUREMENT RESULT: "FCC001 fin"
2014-10-23 1le6:15
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.576000 46.80 11.5 56 9.2 QP Ll GND
0.908000 44.00 11.6 56 12,0 QP Ll GND
7.503500 42.40 11.8 60 17.¢ QP Ll GND
MEASUREMENT RESULT: "FCC001 fin2"
2014-10-23 1le:15
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.494000 35.30 11.5 46 10.8 AV Ll GND
0.898000 30.90 11.6 46 15.1 AV Ll GND
7.463000 35.50 11.8 50 14.5 AV Ll GND
MEASUREMENT RESULT: "FCC002 fin"
2014-10-23 1le6:18
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.672000 46.50 11.5 5@ 9.5 QP N GND
1.070000 45.40 11.6 5@ 10.6 QP N GND
12.980000 43.60 11.9 60 le.4 QP N GND
MEASUREMENT RESULT: "FCC002 fin2"
2014-10-23 1le6:18
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuVv dB
0.576000 35.20 11.5 g 10.8 AV N GND
0.902000 32.40 11.6 dg 13.6 AV N GND
14,276000 34.00 11.9 50 16.0 AV N GND

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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Test Mode: TV
Antenna terminal connected to earth
MEASUREMENT RESULT: "FCC003 fin"
2014-10-23 16:20
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.756000 46.30 11.5 56 9.7 QP N GND
1.066000 45.70 11.86 56 10.3 QP N GND
13.259000 43.50 11.9 60 l6.5 QP N GND
MEASUREMENT RESULT: "FCC003 fin2"
2014-10-23 16:20
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.452000 35.90 11.5 46 10.2 AV N GND
0.900000 32.20 11.86 46 13.8 AV N GND
13.776500 34.10 11.9 L0 5.9 AV N GNT
MEASUREMENT RESULT: "FCC004_ fin"
2014-10-23 1l6:22
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBnv dB
0.574000 47.10 11.5 56 8.9 QP Ll GND
1.066000 45.10 11.6 56 10.9 QP Ll GND
14.213000 40.30 11.9 60 19.7 QP L1 GND
MEASUREMENT RESULT: "FCC004 fin2"
2014-10-23 1le:22
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBnv dB
0.412000 36.20 11.3 48 11.4 AV Ll GND
0.900000 31.50 11.6 46 14.5 AV Ll GND
7.269500 36.00 11.8 50 14,0 AV L1 GND

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



LATC,

Report No.: ATE20142059

Page 12 of 85

Test Mode: AV
MEASUREMENT RESULT: "FCC005 fin"
2014-10-23 1l6:24
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.674000 46.60 11.5 56 9.4 Q°P Ll GND
0.944000 42.60 11.6 56 13.4 QP Ll GND
7.346000 42.90 11.8 60 17.1 QP Ll GND
MEASUREMENT RESULT: "FCC005 fin2"
2014-10-23 1le:24
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.666000 34.60 11.5 46 11.4 AV Ll GND
0.912000 30.30 11.6 46 15.7 AV Ll GND
7.463000 35.70 11.8 50 14.3 AV L1 GND
MEASUREMENT RESULT: "FCC006 fin"
2014-10-23 1l6:27
Frequency Level Transd Limit Margin Detector Line PE
MHz dBnv dB dBnv dB
0.754000 46.80 11.5 56 9.2 QP N GND
0.954000 44,80 11.6 56 11.2 QP N GND
13.389500 42.70 11.9 60 17.3 QP N GND
MEASUREMENT RESULT: "FCC006_ fin2"
2014-10-23 16:27
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.500000 35.70 11.5 46 10.3 AV N GND
1.164000 30.80 11.6 46 15.2 AV N GND
13.925000 34.60 11.9 50 15.4 AV N GND

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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Test Mode: USB Playing
MEASUREMENT RESULT: "FCC009 fin"
2014-10-23 16:35
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.582000 47.20 11.5 56 8.8 Q°P Ll GND
1.076000 44.70 11.6 56 11.3 QP Ll GND
7.404500 42.90 11.8 60 17.1 QP Ll GND
MEASUREMENT RESULT: "FCC009 fin2"
2014-10-23 16:35
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.582000 34.90 11.5 46 11.1 AV Ll GND
1.162000 30.10 11.6 46 15.9 AV Ll GND
7.364000 36.60 11.8 50 13.4 AV Ll GND
MEASUREMENT RESULT: "FCC010 fin"
2014-10-23 16:37
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.752000 46.90 11.5 56 9.1 QP N GND
1.078000 45.90 11.6 56 10.1 QP N GND
13.335500 43.30 11.9 60 le.7 QP N GND
MEASUREMENT RESULT: "FCC010 _fin2"
2014-10-23 16:37
Frequency Level Transd Limit Margin Detector Line PE
MHz dBnv dB dBnv dB
0.500000 35.70 11.5 46 10.3 AV N GND
1.084000 29.90 11.6 46 le.1 AV N GND
14,807000 34.10 11.9 50 15.9 AV N GND

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



LATC,

Report No.: ATE20142059

Page 14 of 85

Test Mode: HDMI IN
MEASUREMENT RESULT: "FCC011l fin"
2014-10-23 16:39
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.664000 47.60 11.5 56 3.4 QP N GND
1.162000 45.20 11.6 56 10.8 QP N GND
13.376000 43.00 11.9 60 17.0 QP N GND
MEASUREMENT RESULT: "FCCO011 fin2"
2014-10-23 16:39
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuV dB
0.500000 35.70 11.5 46 10.3 AV N GND
0.912000 30.80 11.6 46 15.2 Aav N GND
14.163500 34.60 11.9 50 15.4 AV N GND
MEASUREMENT RESULT: "FCC012 fin"
2014-10-23 1le:41
Frequency Level Transd Limit Margin Detector Line PE
MH=z dBpv dB dBpv dB
0.€80000 46.20 11.5 56 9.8 QP Ll GND
1.080000 45.30 11.6 56 10.7 QP Ll GND
7.242500 42.70 11.8 60 17.3 QP Ll GND
MEASUREMENT RESULT: "FCC012 fin2"
2014-10-23 1le:41
Frequency Level Transd Limit Margin Detector Line PE
MH=z dBpv dB dBpv dB
0.418000 36.20 11.3 48 11.3 AV Ll GND
1.082000 30.10 11.6 40 15.9 RV Ll GND
7.458500 35.90 11.8 50 14,1 AV Ll GND

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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Test Mode: VGA
MEASUREMENT RESULT: "FCC013 fin"
2014-10-23 16:43
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.678000 46.30 11.5 56 9.7 Q°P Ll GND
1.082000 45.10 11.6 56 10.9 QP Ll GND
7.364000 43.40 11.8 60 le.e QP Ll GND
MEASUREMENT RESULT: "FCCO013 fin2"
2014-10-23 1l6:43
Frequency Level Transd Limit Margin Detector Line PE
MHz dBnv dB dBnv dB
0.500000 35.00 11.5 46 11.0 AV Ll GND
0.912000 30.00 11.6 46 16.0 AV Ll GND
7.364000 35.90 11.8 50 14.1 AV Ll GND
MEASUREMENT RESULT: "FCC014 fin"
2014-10-23 1le:45
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.674000 46.80 11.5 56 9.2 QP N GND
1.080000 45.90 11.6 56 10.1 QP N GND
12.602000 42.40 11.9 60 17.6 QP N GND
MEASUREMENT RESULT: "FCC014 fin2"
2014-10-23 1le:45
Freguency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.334000 38.00 11.1 49 11.4 Av N GND
0.914000 31.00 11.6 46 15.0 AV N GND
14.870000 34.40 11.9 50 15.6 AV N GND

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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Test Mode: WAN IN

MEASUREMENT RESULT: "FCC015 fin"
2014-10-23 16:47

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.668000 47.20 11.5 56 8.8 QP N GND
1.090000 45.00 11.6 56 11.0 QP N GND
12.602000 42.70 11.9 60 17.3 QP N GND

MEASUREMENT RESULT: "FCCO15 fin2"
2014-10-23 16:47

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.500000 35.70 11.5 46 10.3 AV N GND
1.080000 31.10 11.6 46 14.9 AV N GND
14.622500 34.30 11.9 50 15.7 AV N GND
MEASUREMENT RESULT: "FCC016 fin"
2014-10-23 16:50
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpVv dB dBupVv dB
0.580000 47.20 11.5 56 3.8 QP L1l GND
0.944000 42.70 11.6 56 13.3 QP L1l GND
7.3598500 43.10 11.8 60 6.9 QF Ll GND
MEASUREMENT RESULT: "FCC016 finZ2"
2014-10-23 16:50
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpVv dB dBupVv dB
0.584000 34.80 11.5 46 11.2 Aav L1l GND
0.914000 30.30 11.6 46 15.7 AV L1l GND
7.458500 36.20 11.8 50 13.8 AV 1.1 GND

Emissions attenuated more than 20 dB below the permissible value are not
reported.
The spectral diagrams are shown in the following pages.

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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co.,LTD

CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT: Interactive Flat Panel M/N:LE-T70PAS8SSE
Manufacturer: Prima
Operating Condition: TV

Test Site:

Operator:

Test Specification:
Comment:

L

2#5hielding Room
star

120V/60Hz

Report No.:ATE20142059

Antenna terminal non-connected to earth

SCAN TABLE: "V

150K-30MHz fin"

Short Description: _SUB_STD VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Fregquency Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz LISN (ESH3-Z5)
Average
Level [dBuV]
80p---r-----

70

300k 400!(

. [ \)l IIFHH JF'h( *y

20 "_T\):’l_l&f“q J[\A <Lt

100F---+----- F———+—

0 ‘ ; oM 20 30M

600k 800k 1M

3M 4M  5M

Frequency [Hz]

FCCO001_fin
FCCO01_fin2
FCCO01l_pre
FCCO001_pre2
FCC 15B ¥V QP
FCC 15B V BV

Voltage QP
Voltage AV

MEASUREMENT RESULT:

2014-10-23 16:15
Frequency Level
MHz dBpv
0.576000 46.80
0.908000 44.00
7.503500 42.40

MEASUREMENT RESULT:

2014-10-23 16:15
Frequency Level
MHz dBpv
0.494000 35.30
0.898000 30.90
7.463000 35.50

FCC ID: 2ABUT-MHCHRMTO1

"FCCO01_fin"

Transd Limit Margin Detector Line PE
dB dBuv dB
1 1= 56 9.2 QP L1 GND
11::6 56 12.0 QP Ll GND
g g 60 17.6 QP inl GND
"ECCO001_ fin2"
Transd Limit Margin Detector Line PE
dB dBuv dB
4 SERLT 46 10.8 AV Ll GND
11.6 46 15.1 &av Ll GND
118 50 14.5 AV L1 GND

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



ACCURATE TECHNOLOGY CO. ,LTD
CONDUCTED EMISSION STANDARD FCC PART15B
EUT: Interactive Flat Panel M/N:LE-T0OPRABB
Manufacturer: Prima
Operating Condition: TV
Test Site: 2#Shielding Room
Operator: star
Test Specification: N 120v/60Hz
Comment: Report No.:ATE20142059
Antenna terminal non-connected to earth
SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD VTERMZ 1.70
Start Stop Step Detector Meas. Wi Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 kilz QuasiPeak 1.0 s 9 kHz LISN (ESH3-Z5)
Average
Level [dBuV]
80’7771'7 T S B e =TT - T R TR e e A RSt Y PR i BRI PRSI FAE ISt Foa T R i S AL R SR S T ST AN -1
| | | | | | | | | | | | | | | [ | |
e e e e B T e r B R % sEa iy S T e SRS W iR e e Kok riod =
| | | | | | | | | | | | | | [ | |
60 st sk b e s R s S e T o ES LR Ty J.___J__i : : : : : : ;
sof s e ——
| L _L____J_Il__'_[_ ] .l_'_lfj____ | ke |
40| |.l—.__,|‘_‘ | i) Jﬁ ¥
30
20

of---+-----

[
——F—+—+ I
| [
L1

wﬁ;ﬁ it

1
300k 400k

150k 600k 800k 1M M M 4M 10M 20 30M
Frequency [Hz]
’_H : Voltage QP
LIM FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "FCC002 fin"
2014-10-23 16:18
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpVv dB
0.672000 46.50 El -5 56 9.5 QP N GND
1.070000 45.40 11.6 56 10.86 OP N GND
12.980000 43.60 11.9 60 16.4 QP N GND
MEASUREMENT RESULT: "FCC002_ fin2"
2014-10-23 16:18
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.576000 35.20 11.5 46 10.8 AV N GND
0.902000 32.40 1146 46 13.6 AV N GND
14.276000 34.00 ¥lL.9 50 le.0 AV N GND

FCC ID: 2ABUT-MHCHRMTO1

ATE20142059
Page 18 of 85

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



LATC,

ACCURATE TECHNOLOGY CO. ,LTD

Report No.: ATE20142059
Page 19 of 85

CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT: Interactive Flat Panel M/N:LE-T70PA88
Manufacturer: Prima

Operating Condition: TV

Test Site: 2#5hielding Room

Operator: star

Test Specification: N 120vV/60Hz

Comment:

SCAN TABLE: "V
Short Description:

Report No.:ATE20142059
Intenna terminal connected to earth

150K-30MHz fin"

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MH=z 4.5 kHz QuasiPeak 1.0 s 9 kHz LISN(ESH3-Z5)
Average
Level [dBpV]
80____1' _____ r—-—--T—-~-TT~Tr TTTrTraT T T T T T T T T i B TTT TS T T T T AT AT T I T T T T T T T T T - - == il
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0 150k 300Kk 400!( 600k 800k 1M M am 4M  5M 6M &M 10M 20M  30M
Frequency [Hz]
FCCO03_fin
—T.IM FCC 15B ¥ QP Voltage QP
——1.TM FCC 13B V AV Voltage AV
MEASUREMENT RESULT: "FCC003_fin"
2014-10-23 1e:20
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.756000 46.30 11.5 56 9.7 QP N GND
1.066000 45.70 11.6 56 10.3 QP N GND
13.258000 43.50 11.9 60 le.5 QP N GND
MEASUREMENT RESULT: "FCCO003 fin2"
2014-10-23 16:20
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBnv dB
0.492000 35.90 11.5 46 10.2 AV N GND
0.900000 32.20 11.¢ 416 13.8 AV N GND
13.776500 34.10 11.9 50 15.9 AV N GND

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART15B

EUT: Interactive Flat Panel M/N:LE-T70
Manufacturer: Prima

Operating Condition: TV

Test Site: 2#Shielding Room

Operator: star
Test Specification: L
Comment :

120V/60Hz
Report No.:ATE20142059
Antenna terminal connected to earth

SCAN TABLE: "V 150K-30MHz fin"

PASS

Report No.: ATE20142059
Page 20 of 85

Short Description: _SUB STD VTERM2 1.70
Start Stop Step Detector Meas. T Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz LISN (ESH3-Z5)
Average
Level [dBuV]
80 e e L i | H ) (e L
70 froserpe i atfedina b b s
60 B S O S S
50+ * —L——+——},+H+ a8 T T
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LI Q"\ Nl
G L/'Tt‘J:T A
10 4 — - — - - - — —
| | | [ |
0 150k 300k 4005( 600k 800k 1M M M 4M  5M BM aM 10M 20M  30M
Frequency [Hz]
Voltage QP
Voltage AV
MEASUREMENT RESULT: "FCC004 fin"
2014-10-23 1e6:22
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuVv dB dBuv dB
0.574000 47.10 11.5 56 8.9 QP L1 GND
1.066000 45.10 11.6 56 10.9 QP Ll GND
14.213000 40.30 11.8 60 19:7 QP Ll GND
MEASUREMENT RESULT: "FCC004 fin2"
2014-10-23 1e:22
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBuv dB
0.412000 36.20 11.3 43 11.4 AV L1 GND
0.900000 31.50 11.6 46 14.5 AV L1 GND
7.269500 36.00 11.8 50 14.0 AV L1 GND

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



Report No.: ATE20142059
Page 21 of 85
ACCURATE TECHNOLOGY CO. ,LTD
CONDUCTED EMISSION STANDARD FCC PART15B
EUT: Interactive Flat Panel M/N:LE-T70PAZE
Manufacturer: Prima
Operating Condition: AV
Test Site: 2#Shielding Room
Operator: atar
Test Specification: L 120V/60Hz
Comment : Report No.:ATE20142055
SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB STD VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz LISN(ESH3-25)
Average
Level [dBuV]
80____'I'_____I'___T__T__I__T_T_I__T _________ TT T T L S S s e R R - - T~ =
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0 150k 300k 400k 600k 800k 1M M am 4M  5M 6M M 10Mm 20M  30M
Frequency [Hz]
—jl'II-i FCC 15B V QP Voltage QP
LIM FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "FCC005 fin"
2014-10-23 1le:24
Frequency Level Transd Limit Margin Detector Line PE
MHz dBnpv dB dBuv dB
0.674000 46.60 11.5 56 9.4 QP L1 GND
0.944000 42.60 11.¢ 56 13.4 QP Ll GND
7.346000 42.90 118 60 17.1 QP L1 GND
MEASUREMENT RESULT: "FCC005 fin2"
2014-10-23 16:24
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuVv dB
0.666000 34.60 g L 46 11.4 &nv L1 GND
0.912000 30.30 11.6 g 15.7 &V L1 GND
7.463000 35.70 11..8 50 14.3 AV L1 GND

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



FCC ID: 2ABUT-MHCHRMTO1

LATC,

ACCURATE TECHNOLOGY CO. ,LTD

CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT: Interactive Flat Panel M/N:LE-T0PASS
Manufacturer: Prima

Operating Condition: AV

Test Site: 2#5hielding Room

Operator: star

Test Specification: N 120vV/60Hz

Comment: Report No.:ATE20142059

SCAN TABLE: "V 150K-30MHz fin"

Report No.: ATE20142059

Page 22 of 85

Short Description: _SUB_STD VTERMZ 1.70
Start Stop Step Detector DMeas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MH=z 4.5 kHz QuasiPeak 1.0 s 9 kHz LISN(ESH3-Z5)
Average
Level [dBpV]
80____'I'_____I—___T—_T__I__T_T_V_'[ _________ I L B e I R R S R —- - = il
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50 NS ..-..,‘L-I‘iri'ff# L;ii_; “““ sl io oo ——— l :
T ey ! ] AU T ! I
o i /A W i W T
{ \V | T,' I||-|'| I|'_I|FT—[|I |-\W v ‘ﬁrﬁﬂwm
W ---+l-5-fRr |—F+J-;1 I-I--v{ —————— + + |
| v UI J“I [ | \ | | | | | | |
MF--—-+—-—-———F - -+ b ———— — - — — — 4~ — —— R e e e Tl B I S E R —
| | | | | | | [ I | | | | | | [ | |
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150k 300k 400k 600k 800k 1M M 3M 4N 5M 6M 8M 10M 20M 30m
Frequency [Hz]

e—T,TM FCC 15B ¥V QP Voltage QP
—1.TM FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "FCCO006 fin"
2014-10-23 1le:27

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuV dB dBuV dB

0.754000 46.80 11.5 56 .2 QP N GND

0.994000 44.80 11.6 56 11.2 QP N GND

13.389500 42.70 11.9 60 17.3 QP N GND

MEASUREMENT RESULT: "FCC006_fin2"
2014-10-23 1le:27

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB

0.500000 35.70 11.5 46 10.3 &RV N GND

1.164000 30.80 11.6 46 15.2 RV N GND

13.925000 34.60 11.9 50 15.4 RV N GND

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



Report No.: ATE20142059
Page 23 of 85

LATC,

ACCURATE TECHNOLOGY CO. ,LTD

CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT:
Manufacturer:
Operating Condition:

Interactive Flat Panel

M/N:LE-TOPASS

Frima
USB Playing

Test Site: 2#5Shielding Room
Operator: star

Test Specification: L 120vV/60H=z

Comment : Report No.:ATE20142059
Start of Test: 2014-10-23 / 16:33:2¢

SCAN TABLE: "V
Short Description:

150K-30MHz fin"

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Fregquency Width Time Bandw.
150.0 kHz 30.0 MH=z 4.5 kHz QuasiPeak 1.0 s 9 kHz LISN (ESH3-Z5)
Average
Level [dBuV]
80____T_____V____T__'f__V__T_T_I__T _________ T -~ e B e e e e e 11— T il
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Frequency [Hz]
®x ®x x MES FCCO0% fin
+ + +MES FCCO0S £in2
MES FCCO0%_pre
MES FCC00% pre2
——T.TM FCC 15B V QP Voltage QP
LIM FCC 15B V &V Voltage AV
MEASUREMENT RESULT: "FCC009 fin"
2014-10-23 16:35
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.582000 47.20 11.5 56 8.8 QP Ll GND
1.076000 44.70 11.6 56 11.3 QP L1 GND
7.404500 42.90 11.8 60 17.1 QP Ll GND
MEASUREMENT RESULT: "FCC009 fin2"
2014-10-23 16:35
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.582000 34.90 11.5 46 11.1 AV Ll GND
1.162000 30.10 11.6 46 15.9 RV L1 GND
7.364000 36.60 11.8 50 13.4 RV Ll GND

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059




@ Report No.: ATE20142059
Page 24 of 85
ACCURATE TECHNOLOGY CO. ,LTD
CONDUCTED EMISSION STANDARD FCC PART15B
EUT: Interactive Flat Panel M/N:LE-T70PRASS
Manufacturer: Prima
Operating Condition: USB Playing
Test Site: 2#Shielding Room
Operator: star
Test Specification: N 120v/60Hz
Comment: Report No.:ATE20142059
Start of Test: 2014-10-23 / 16:35:30
SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz LISN (ESH3-Z5)
Average
Level [dBpV]
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Frequency [Hz]
x x x MES FCC010_£fin
_finZ
_pIE
_prez
—1.TM FCC 15B ¥V QP Voltage QP
—1,TM FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "FCC010_fin"
2014-10-23 16:37
Frequency Level Transd Limit Margin Detector Line PE
MHz dBnv dB dBuv dB
0.752000 46.90 11.5 56 9.1 QP N GND
1.078000 45.90 11.6 56 10.1 QP N GND
13.335500 43.30 11.9 60 le.7 QP N GND
MEASUREMENT RESULT: "FCC010_fin2"
2014-10-23 16:37
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.500000 35.70 11.5 40 10.3 AV N GND
1.084000 29.90 11.6 46 le.l AV N GND
14.807000 34.10 11.9 50 15.9 AV N GND

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059




@ Report No.: ATE20142059
Page 25 of 85
ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT: Interactive Flat Panel M/N:LE-T0PABS
Manufacturer: Prima

Cperating Condition: HDMI IN

Test Site: 2#5hielding Room

Operator: star

Test Specification: N 120v/60Hz

Comment: Report No.:ATE20142059

Start of Test: 2014-10-23 / 16:37:50

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD VTIERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MH=z 4.5 kHz QuasiPeak 1.0 = 9 kHz LISN (ESH3-25)
Average
Level [dBuV]
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Frequency [Hz]
x x x MES FCC01l_fin
+ + +MES FCC0ll_fin2
MES 11 pre
MES FCCOll_preZ
e—T.TM FCC 15B V QP Voltage QP
T, TM FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "FCC011 fin"
2014-10-23 16:39

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.664000 47.60 11.5 56 8.4 QP N GND
1.162000 45.20 11.6 56 10.8 QP N GND
13.376000 43.00 11.9 60 17.0 QP N GND

MEASUREMENT RESULT: "FCC011 fin2"
2014-10-23 16:39

Fraquency Level Transd Limit Margin Detector Line PE
MHZz dBuv dB dBpv dB
0.500000 35.70 11.5 46 10.3 RV N GND
0.912000 30.80 11.6 46 15.2 ARV N GND
14.163500 34.60 11.9 50 15.4 RV N GND

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



Report No.: ATE20142059
Page 26 of 85

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART15B

EUT: Interactive Flat Panel M/N:LE-70PASS
Manufacturer: Prima

Cperating Condition: HDMI IN

Test Site: 2#Shielding Room

Operator: star

Test Specification: L 120vV/60Hz

Comment : Report No.:ATE20142059

Start of Test: 2014-10-23 / 16:40:00

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD VTERM2 1.70
Start Stop Step Detector Meas. LE Transducer
Frequency Fregquency Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz LISN (ESH3-25)
Average
Level [dBpV]
80
70
60

sof -
40
30
20
10

S
|
1

1
600k 800k 1M 3M
Frequency [Hz]

Voltage QF

Voltage AV

MEASUREMENT RESULT: "FCC012 fin"
2014-10-23 16:41

Fregquency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB

0.680000 46.20 1505 56 9.8 QP Ll GND

1.080000 45.30 1126 56 10.7 QP Ll GND

7.242500 42.70 11.8 60 17.3 QP Ll GND

MEASUREMENT RESULT: "FCC012 fin2"
2014-10-23 16:41

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB

0.418000 36.20 11.3 48 11.3 AV Ll GND

1.082000 30.10 11.6 e 15.9 Av Ll GND

7.458500 3590 11..8 50 14.1 AV Ll GND

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



ACCURATE TECHNOLOGY CO. ,LTD

CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT: Interactive Flat Panel M/N:LE-70FAS88
Manufacturer: Prima
Operating Condition: VGA

Tesi: Site:

2#Shielding Room

Operator: star
Test Specification: L 120V/60Hz
Comment : Report No.:ATE20142059

Start of Test:

SCAN TABLE: "V
Short Description:

2014-10-23 /

16:41:

59

150K-30MHz fin"

_SUB_STD VTERMZ 1.70

Report No.: ATE20142059

Page 27 of 85

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MH=z 4.5 kHz QuasiPeak 1.0 s 9 kHz LISN(ESH3-25)
Average
Level [dBpV]
80‘___'I'_____I'___T__T__I__T_T_l_'[ _________ T
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Frequency [Hz]
x x x MES FC CJ 3_fin
+ + + MES
MES
MES
—— 1. TM Voltage QP
e LTV FCC 15B V AV Voltage AV
MEASUREMENT RESULT: "FCCO013 fin"
2014-10-23 16:43
Frequency Level Transd Limit Margin Detector Line PE
MHz dBnv dB dBuv dB
0.678000 46.30 11 -5 56 9.7 QP L1 GND
1.082000 45.10 BN 56 10.9 QP L1 GND
7.364000 43.40 11.8 60 le.e QP L1 GND
MEASUREMENT RESULT: "FCCO013 fin2"
2014-10-23 16:43
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBuv dB
0.500000 35.00 (1 T 46 11.0 AV Ll GND
0.912000 30.00 Tl 46 16.0 AV Ll GND
7.364000 35.80 11 8 50 14.1 AV Ll GND

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



LATC,

Report No.: ATE20142059
Page 28 of 85

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment:

Start of Test:

SCAN TABLE: "V
Short Description:

Interactive Flat Panel M/N:LE-70PASRS
Prima

VGA

2#5hielding Room

star

N 120V/60Hz

Report No.:ATE20142059

2014-10-23 / 16:44:12

150K-30MHz fin"

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Fregquency Width Time Bandw.
150.0 kHz 30.0 MH=z 4.5 kHz QuasiPeak 1.0 s 9 kHz LISN(ESH3-Z5)
Average
Level [dBuV]
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150k 300k 400k 600k 800k 1M 2M M 4M  5M &M &M 10M 20 30M
Frequency [Hz]
x x x MES FcCc014_fin
+ + +MES FCCOL4 £inl
MES Fcc0l4 pre
MES FCC014_prel
LIM FCC 158 V QP Voltage QF
e TIM FCC 158 V LV Voltage AV
MEASUREMENT RESULT: "FCC014 fin"
2014-10-23 16:45
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.674000 46.80 11.5 56 9.2 QP N GND
1.080000 45.90 11.6 56 10.1 QP N GND
12.€02000 42.40 11.9 60 17.6 QP N GND
MEASUREMENT RESULT: "FCC014 fin2"
2014-10-23 16:45
Fraquency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.334000 38.00 11.1 49 11.4 AV N GND
0.914000 31.00 11.6 46 15.0 AV N GND
14.870000 34.40 11.9 50 15.6 AV N GND
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ACCURATE TECHNOLOGY CO. ,LTD

CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT: Interactive Flat Panel M/N:LE-T0PABS
Manufacturer: Prima

Operating Condition: WAN IN

Test Site: 2#Shielding Room

Operator: star

Test Specification: N 120v/60Hz

Comment: Report No.:ATE20142059

Start of Test: 2014-10-23 / l1le:46:13

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB STD VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz LISN(ESH3-Z5)
Average
Level [dBuV]
80____T_____I'___T__T__I__T_T_l_'[ _________ TT T T i - onaar Saniatt= INlr: R a2 anil S St o m—— =
| | | | | | | [ | | | | | | | [ | |
oF---+t--——-r--—t--t--F-t-t-Ft--———-----— tT-—-——- i puiekaier oty imkr St ioml-y Heml e ‘S == === b |
| | | | | [ | | | | | | [ | |
(571 O D e S s e B A -L____l__; L L T —— L L
| | | A | |
50 - e =
40 | i |
30
|
20
W | |
10 F—— =t =+ = - — |
| | | [ | | | [ |
0 1 1 1 1 1 | 1 1 1 1 1 1 1 1 1 1 1 1 1 1
150k 300k 400k 600k 800k 1M M M 4M  5M &M aM 10M 2oM  30M
Frequency [Hz]
MES FCCO015 pre
MES FCCO15 pre2
—T.TM FCC 15B V QP Voltage QP
——T,TM FCC 13B V AV Voltage AV

MEASUREMENT RESULT: "FCC015 fin"

2014-10-23 1le6:47

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.668000 47.20 1105 56 8.8 QP N GND
1.080000 45.00 116 56 1.0 QB N GND
12.602000 42.70 119 60 1723 OB N GND

MEASUREMENT RESULT: "FCC015 fin2"
2014-10-23 16:47

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuVv dB
0.500000 35.70 11.5 46 10.3 AV N GND
1.080000 31.10 1.6 46 14.9 RV N GND
14.622500 34.30 1309 50 15.7 BV N GND

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PARTI15B

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

Start of Test:

SCAN TABLE:
Short Description:
Start Stop
Frequency Frequenc
150.0 kHz 30.0 MHz

Interactive Flat Panel M/N:LE-70PARBS
Prima

WAN IN

2#Shielding Room

star

L 120vV/60Hz

Report No.:ATE2014205

2014-10-23 / 16:48:20

"V 150K-30MHz fin"

_SUB_STD VTERMZ 1.70
Detector Meas. IF
Time Bandw.
QuasiPeak 1.0 s 9 kHz
Average

Step
y Width
4.5 kHz

Report No.:

Transducer

LISN(ESH3-25)

ATE20142059
Page 30 of 85

Level [dBpV]
80
70
60

50

aolt
30 =
2

]

1
600k 800k 1M M
Frequency [Hz]

LIM
LIM

FCC 1

Voltage QF
Voltage AV

MEASUREMENT RESULT:

2014-10-23 16:50
Frequency Level
MHz dBuv

0.580000 47.20
0.944000 42.70
7.359500 43.10

MEASUREMENT RESULT:

2014-10-23 16:50
Frequency Level
MHz dBuv
0.584000 34.80
0.914000 30.30
7.458500 36.20

FCC ID: 2ABUT-MHCHRMTO1

"FCC016_fin"

Transd Limit Margin Detector Line
dB dBuv dB
11.5 56 8.8 QP Ll
13...6 56 13.3 QP L1l
I8 g0 16x9 QP Ll
"FCCO016_ fin2"
Transd Limit Margin Detector Line
dB dBuv dB
1T1..5 46 11.2 Aav Ll
11.6 e 15.7 &V Ll
11.8 50 13.8 BV L1l

PE

GND
GND
GND

PE

GND
GND
GND

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



LATC,

4. RADIATED EMISSION MEASUREMENT

Report No.: ATE20142059

Page 31 of 85

4.1. For Radiated Emission Measurement
ltem |Equipment Manufacturer Model No. [Serial No. Last Cal. Cal.
Interval
1. Spectrum Analyzer |Agilent E7405A MY45115511 |Jan. 11, 2014 |1 Year
2. Spectrum Analyzer |[Rohde&Schwarz |FSV40 101495 Jan. 11, 2014 |1 Year
3. Test Receiver Rohde&Schwarz [ESCS30 100307 Jan. 11, 2014 (1 Year
4. Test Receiver Rohde& Schwarz|ESPI3 100396/003 |Jan. 11, 2014 (1 Year
5. Test Receiver Rohde& Schwarz|ESPI3 101526/003 |Jan. 11, 2014 (1 Year
6. Bilog Antenna Schwarzbeck VULB9163 |9163-194 Jan. 15, 2014 |1 Year
7. Bilog Antenna Schwarzbeck VULB9163 |9163-323 Jan. 15, 2014 |1 Year
8. Log.-Per.Antenna |Schwarzbeck VUSLP 9111B-074 |(Jan. 15, 2014 |1 Year
9111B
9. Biconical Broad Schwarzbeck VHBB 9124-617 Jan. 15, 2014 (1 Year
Band Antenna 9124+BBA
9106
10. |Loop Antenna Schwarzbeck FMZB1516 |1516131 Jan. 15, 2014 |1 Year
11. |Horn Antenna Schwarzbeck BBHA9120D[9120D-655 |(Jan. 15, 2014 |1 Year
12. |Horn Antenna Schwarzbeck BBHA9120D[9120D-1067 |(Jan. 15, 2014 |1 Year
13. |Vertical Active Schwarzbeck VAMP 9243 [9243-370 Jan. 15, 2014 (1 Year
Monopole Antenna
14. |RF Switching Compliance RSU-M2 38322 Jan. 11, 2014 |1 Year
Unit+PreAMP Direction
15.  |Pre-Amplifier Agilent 8447D 294A10619 |Jan. 11,2014 |1 Year
16. |Pre-Amplifier Rohde&Schwarz |CBLU11835 [3791 Jan. 11, 2014 |1 Year
40-01
17. |50 Coaxial Switch [Anritsu Corp MP59B 6200237248 |Jan. 11, 2014 (1 Year
18. |50 Coaxial Switch [Anritsu Corp MP59B 6200506474 |Jan. 11, 2014 (1 Year
19. |RF Coaxial Cable |Schwarzbeck N-5m No.1 Jan. 11, 2014 |1 Year
20. |RF Coaxial Cable [Schwarzbeck N-1m No.6 Jan. 11, 2014 |1 Year
21. |RF Coaxial Cable [Schwarzbeck N-1m No.7 Jan. 11, 2014 |1 Year
22. |RF Coaxial Cable [SUHNER N-3m No.8 Jan. 11, 2014 (1 Year
23. |RF Coaxial Cable |[RESENBERGER|N-3.5m No.9 Jan. 11, 2014 (1 Year
24. |RF Coaxial Cable [SUHNER N-6m No.10 Jan. 11, 2014 (1 Year
25. |RF Coaxial Cable |[RESENBERGER|N-12m No.11 Jan. 11, 2014 {1 Year
26. |RF Coaxial Cable |[RESENBERGER|N-0.5m No.12 Jan. 11, 2014 (1 Year
27. |RF Coaxial Cable [SUHNER N-2m No.13 Jan. 11, 2014 (1 Year
28. |RF Coaxial Cable [SUHNER N-0.5m No.15 Jan. 11, 2014 (1 Year
29. |RF Coaxial Cable [SUHNER N-2m No.16 Jan. 11, 2014 (1 Year
30. |RF Coaxial Cable |[RESENBERGER|N-6m No.17 Jan. 11, 2014 |1 Year

FCC ID: 2ABUT-MHCHRMTO1
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LATC,

4.2.Block Diagram of Test Setup

4.2.1. Block diagram of connection between the EUT and simulators

AC Mains

L

Interactive Flat Panel )

EUT

Auxiliary equipment

(EUT:

4.2.2. Anechoic Chamber Test Setup Diagram

Antenna Elevation Varies From 1 to 4 Meters

\% 3 Meters —————

EUT and Simulators

- J System

T

0.8 Meter

GROUND PLANE

(EUT: Interactive Flat Panel )

4.3.Radiated Emission Limit (Class B)

Frequency Distance Field Strengths Limit
MHz Meters uV/m dB(uV/m)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
960-1000 3 500 54.0

Remark: (1) Emission level dB (uV) = 20 log Emission level uV/m.

(2)The smaller limit shall apply at the cross point between two
frequency bands.

(3)Distance is the distance in meters between the measuring
instrument antenna and the closest point of any part of the device
or system.

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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4.4.EUT Configuration on Measurement

The following equipment is installed on Radiated Emission Measurement to meet
the commission requirements and operating regulations in a manner which tends
to maximize its emission characteristics in normal application.

4.4.1. Interactive Flat Panel (EUT)

Model Number: LE-70PA88
Serial Number: N/A
Manufacturer: Xiamen Prima Technology Inc.

4.5.0perating Condition of EUT
4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2.Turn on the power of all equipment.

4.5.3.Let the EUT work in test mode (TV, AV, USB, HDMI, VGA, WAN) and
measure it.

4.6.Test Procedure

The EUT and its simulators are placed on a turntable, which is 0.8 meter high
above ground. The turntable can rotate 360 degrees to determine the position of
the maximum emission level. EUT is set 3.0 meters away from the receiving
antenna, which is mounted on an antenna tower. The antenna can be moved up
and down between 1.0 meter and 4 meters to find out the maximum emission
level. Broadband antenna (calibrated bilog antenna) is used as receiving antenna.
Both horizontal and vertical polarizations of the antenna are set on measurement.
In order to find the maximum emission levels, all of the interface cables must be
manipulated according to ANSI C63.4: 2009 on radiated emission measurement.

The bandwidth of the EMI test receiver (R&S ESCS30) is set at 120kHz from
30MHz to 1000MHz.

The frequency range from 30MHz to 1000MHz is checked.

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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4.7 .Radiated Emission Noise Measurement Result

PASS.

Model Number: LE-70PA88
Test mode: TVCH2 Alow 1G
Freq. Reading Factor Result Limit  |Margin
No. (MHz) | (@BuV/m) | (dB) | (dBuV/m) |(dBuvim)| (dB) |~
Horizontall | 7 57.0645| 50.25 -20.99 | 29.26 40.00 [-10.74] QP
2 153.7017| 57.10 -23.49 | 33.61 4350 | -989| QP
3 205.0243| 53.36 -20.05 | 33.31 4350 [-10.19] QP
Freq. Reading Factor Result Limit  |Margin
No. (MHz) | (dBuV/m) | (dB) | (dBuV/m) |(dBuv/m)| (dB) | =
Vertical 50.4613| 56.89 -20.73 | 36.16 4000 | -384| QP
2 408.2137| 54.63 -15.50 | 39.13 46.00 | -687| QP
3 790.2465| 50.10 -7.93 4217 46.00 | -383| QP
Above 1G
No Freq. Reading Factor Result Limit  |Margin Detector
_ ' (MHz) (dBuV/m) | (dB) | (dBuV/m) |(dBuV/m)| (dB)
Horizontal|[™ 1389.144| 60.10 -10.09 50.01 74.00 |-23.99| peak
2 1389.144| 51.63 -10.09 41.54 54.00 |-12.46| AVG
Freq. Reading Factor Result Limit |[Margin
. No. (MHz) | (dBuv/m) | (dB) | (dBuV/m) |(dBuv/m)| (dB) | "=
Vertical | 1409.536| 65.30 -10.03 | 55.27 74.00 |[-18.73| peak
2 1409.536| 57.69 -10.03 | 47.66 5400 | -6.34| AVG

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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Model Number: LE-70PA88

Test mode: TV CH25 Alow 1G
No. Freq. Reading Factor Result Limit |Margin Detector
(MHz) (dBuV/m) | (dB) | (dBuV/m) | (dBuV/m)| (dB)
Horizontall | 1 58.6913| 52.02 -21.05 30.97 40.00 | -9.03| QP
2 153.1627| 56.30 -23.54 32.76 4350 |-10.74| QP
3 205.7458| 54.93 -20.05 34.88 4350 | -862| QP
Freq. Reading Factor Result Limit  |Margin
No. (MHz) | (dBuV/m)| (dB) | (dBuV/m) | (dBuV/m)| (dB) | ~=°
Vertical 1 50.1079| 54.63 -20.73 | 33.90 4000 | -610| QP
2 401.1050| 54.02 -15.62 | 38.40 46.00 | -760| QP
3 790.2465| 47.63 -7.93 39.70 46.00 | -630| QP
Above 1G
No. Freq. Reading Factor Result Limit |Margin| ;...
_ (MHz) (dBuV/m) | (dB) | (dBuV/m) | (dBuV/m)| (dB)
Horizontal|[~ 1391.396| 59.15 -10.09 49.06 74.00 |-24.94| peak
2 1391.396| 51.02 -10.09 40.93 54.00 |-13.07| AVG
No Freaq. Reading Factor Result Limit |Margin Detector
_ ' (MHz) (dBuV/m) | (dB) | (dBuV/m) | (dBuV/m)| (dB)
Vertical | 1400.436| 66.47 -10.06 56.41 74.00 |-17.59| peak
2 1400.436| 57.30 -10.06 47.24 5400 | -6.76| AVG

FCC ID: 2ABUT-MHCHRMTO1
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Model Number: LE-70PA88
Test mode: TV CH55  Alow 1G
No. Freq. Reading Factor Result Limit |Margin Detector
(MHz) (dBuVv/m) (dB) (dBuV/m) | (dBuV/m)| (dB)
Horizontall | * 54.1349| 5345 -20.89 32.56 40.00 | -744| QP
2 198.6424| 53.14 -20.32 32.82 43.50 |-10.68| QP
3 790.2465| 42.63 -7.93 34.70 46.00 |-11.30| QP
No. Freq. Reading Factor Result Limit |Margin Detector
(MHz) (dBuV/m) (dB) | (dBuV/m) | (dBuV/m) | (dB)
Vertical 1 50.4613| 56.87 -20.73 36.14 40.00 | -386| QP
2 395.5070| 54.63 -15.67 38.96 46.00 | -7.04| QP
3 793.0280| 47.66 -7.87 39.79 46.00 | -6.21| QP
Above 1G
No. Freq. Reading Factor Result Limit |Margin Detector
] (MHz) (dBuVv/m) (dB) (dBuV/m) | (dBuV/m) | (dB)
Horizontal| 1393.650| 60.30 -10.08 | 50.22 74.00 [-23.78] peak
2 1393.650| 52.36 -10.08 42.28 54.00 |-11.72] AVG
No Freq. Reading Factor Result Limit |Margin Detector
_ | (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB)
Vertical |7 1398.170| 66.45 -10.06 | 56.39 74.00 |-17.61| peak
2 1398.170( 57.30 -10.06 47.24 5400 | -6.76| AVG

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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Model Number: LE-70PA88
Test mode: USB Playing  Alow 1G
No. Freq. Reading Factor Result Limit |[Margin Detector
(MHz) (dBuV/m) | (dB) | (dBuV/m) |(dBuV/m) | (dB)
Horizontall | ! 59.7315| 50.90 -21.09 29.81 40.00 |-10.19] QP
2 153.7017| 56.01 -23.49 32.52 4350 |-10.98/ QP
3 205.7458| 56.31 -20.05 36.26 4350 | -724| QP
Freq. Reading Factor Result Limit |Margin
No. (MHz) | (@BuV/m)| (dB) | (dBuv/m)|(dBuv/im)| (dB) | ==
Vertical 1 50.1080| 54.32 -20.73 33.59 4000 | -641| QP
2 66.6051| 56.87 -21.23 35.64 4000 | -436| QP
3 815.6352| 45.99 -7.50 38.49 46.00 | -751| QP
Above 1G
No. Freq. Reading Factor Result Limit  |Margin Detector
_ (MHz) (dBuV/m) | (dB) | (dBuV/m) |(dBuV/m)| (dB)
Horizontal|[~ 1389.144| 56.35 -10.09 46.26 74.00 |-27.74| peak
2 1389.144| 45.89 -10.09 35.80 54.00 |-18.20| AVG
No. Freq. Reading Factor Result Limit |[Margin Detector
. (MHz) (dBuV/m) | (dB) | (dBuV/m) | (dBuV/m)| (dB)
Vertical | 1398.171| 64.79 -10.06 5473 74.00 |-19.27| peak
2 1398.171| 55.17 -10.06 4511 5400 | -8.89| AVG

FCC ID: 2ABUT-MHCHRMTO1
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Model Number: LE-70PA88
Test mode: AV Alow 1G
Freq. Reading Factor Result Limit Margin
No. (MHz) | (dBuV/m)| (dB) | (dBuV/m) |(dBuvim)| (dB) | "%
Horizontalll 1 50.7314| 51.63 -21.09 | 30.54 40.00 | -946| QP
2 153.7017| 55.36 2349 | 3187 4350 [-11.63] QP
3 205.7458| 53.20 -20.05 | 33.15 4350 [-10.35| QP
Freq. Reading Factor Result Limit  |Margin
No. (MHz) | (@Buv/m)| (dB) | (dBuV/m) |(dBuv/im)| (dB) | =™
Vertical || 1 50.2843| 56.33 -20.73 | 35.60 4000 | -440| QP
2 66.6050| 54.85 2123 | 3362 4000 |-638] QP
3 149.4415] 60.10 -23.79 | 36.31 4350 | -719] QP
Above 1G
Freq. Reading Factor Result Limit  |Margin
_ No. (MHz) | @Buv/m) | (dB) | (dBuv/im) |(dBuvim)| (aB) | "=
Horizontal|[™ 1384.653| 57.87 -10.11 47.76 74.00 |-26.24| peak
2 1384.653| 49.36 -10.11 39.25 54.00 |-14.75] AVG
Freq. Reading Factor Result Limit |[Margin
_ No. (MHz) | (dBuv/im) | (dB) | (dBuV/m) |(dBuv/m)| (dB) | =&
Vertical |[7 1389.144| 64.61 -10.09 | 54.52 74.00 |-19.48| peak
2 1389.144| 56.36 -10.09 | 46.27 5400 | -7.73| AVG

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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Model Number: LE-70PA88
Test mode: WAN IN  Alow 1G
Freq. Reading Factor Result Limit |Margin
No. (MHz) | (@Buv/m) | (dB) | (dBuV/im) |(dBuVv/m)| (aB) | "
Horizontall |1 310.3594| 56.24 -17.66 | 38.58 46.00 | -742| QP
2 4952379| 56.84 -13.99 | 4285 46.00 | -3.15| QP
3 790.2465| 47.30 -7.93 39.37 46.00 | -663| QP
No. Freq. Reading Factor Result Limit  |Margin| ..
(MHz) (dBuV/m) | (dB) | (dBuV/m) | (dBuV/m)| (dB)
Vertical || 50.4613| 56.14 -20.73 | 35.41 40.00 | -459| QP
2 408.2137| 55.90 -15.50 | 40.40 46.00 | -560| QP
3 790.2465| 50.14 -7.93 42.21 46.00 | -379| QP
Above 1G
No. Freq. Reading Factor Result Limit |[Margin Detector
_ (MHz) (dBuV/m) | (dB) | (dBuV/m) | (dBuV/m)| (dB)
Horizontal| 1409.536| 58.77 -10.03 | 4874 74.00 [-25.26| peak
2 1409.536| 50.14 -10.03 | 40.11 54.00 |-13.89] AVG
No. Freq. Reading Factor Result Limit |[Margin Detector
. (MHz) (dBuV/m) | (dB) | (dBuV/m) |(dBuV/m)| (dB)
Vertical |7 1398.171| 66.57 -10.06 | 56.51 74.00 |-17.49| peak
2 1398.171| 58.36 -10.06 | 48.30 5400 | -5.70| AVG

FCC ID: 2ABUT-MHCHRMTO1
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Model Number: LE-70PA88
Test mode: VGA  Alow 1G
No. Freq. Reading Factor Result Limit |Margin Detector
(MHz) (dBuV/m) | (dB) | (dBuV/m) | (dBuV/m)| (dB)
Horizontall| 1 58.8978| 50.64 -21.06 29.58 40.00 |-1042] QP
2 153.7017| 5542 -23.49 31.93 4350 |-11.57| QP
3 205.7458| 55.78 -20.05 35.73 4350 | -7.77| QP
Freq. Reading Factor Result Limit  |Margin
No. (MHz) | (@Buv/m)| (dB) | (dBuV/m) |(dBuv/im)| (dB) | =
Vertical || 1 50.2844| 55.74 -20.73 | 35.01 40.00 | -499| QP
2 66.6051| 57.62 -21.23 | 36.39 40.00 | -361| QP
3 790.2466| 50.69 -7.93 42.76 46.00 | -324| QP
Above 1G
Freq. Reading Factor Result Limit  |[Margin
_ No. (MHz) | (@Buv/m) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | "=
Horizontal| 1404.979| 55.06 -10.04 45.02 74.00 |-28.98| peak
2 1404.979| 44.59 -10.04 | 34.55 54.00 |-19.45 AVG
No. Freq. Reading Factor Result Limit |Margin Detector
_ (MHz) (dBuV/m) | (dB) | (dBuV/m) | (dBuV/m)| (dB)
Vertical | 1400.436| 65.53 -10.06 | 5547 74.00 |-18.53| peak
2 1400.436| 56.10 -10.06 46.04 54.00 | -7.96| AVG

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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Model Number: LE-70PA88
Test mode: HDMI  Alow 1G
Freq. Reading Factor Result Limit  |Margin
No. (MHz) | (@Buv/m) | (dB) | (dBuv/m) |(dBuV/im)| (aB) | "=
Horizontall | 1 58.4855| 50.77 -21.04 29.73 40.00 |-10.27| QP
2 205.7458| 55.82 -20.05 35.77 4350 | -7.73| QP
3 395.5071| 50.69 -15.67 35.02 46.00 |-10.98 QP
Freq. Reading Factor Result Limit  |Margin
No. (MHz) | (@Buv/m)| (dB) | (dBuV/m) |(dBuV/m)| (dB) | %"
Vertical || 50.9961| 54.79 -20.76 34.03 40.00 | -597| QP
2 402.5168| 54.86 -15.59 39.27 46.00 | -6.73| QP
3 790.2466| 50.60 -7.93 42.67 46.00 | -3.33| QP
Above 1G
No. Freq. Reading Factor Result Limit |Margin Detector
_ (MHz) (dBuV/m) | (dB) | (dBuV/m) | (dBuV/m)| (dB)
Horizontal| [ 1400.436| 55.78 -10.06 4572 74.00 |-28.28| peak
2 1400.436| 44.63 -10.06 34.57 5400 |-19.43| AVG
No. Freq. Reading Factor Result Limit |Margin Detector
. (MHz) (dBuV/m) | (dB) | (dBuV/m) |(dBuV/m)| (dB)
Vertical | 1409.536| 65.72 -10.03 55.69 74.00 |-18.31| peak
2 1409.536| 57.36 -10.03 47.33 5400 | -6.67| AVG

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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Site: 1# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396
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Job No.: star2014 #1652 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 14/10/25/
Temp.( C)Hum.(%) 25 C/55% Time: 10/10/49
ELT: Interactive Flat Panel Engineer Signature: STAR
Mode: TV CH2 Distance: 3m
Model:  LE-70PA88
Manufacturer: Prima
Note:  Report No.:ATE20142059

70.0  dBuV/m

limit1:

0.0 ) ) ) . i
30.000 40 50 éﬂ 70 80 ZIJUD 400 500 600 'n"[]l] 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No: (MHz) | (@Buv/im) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | "% | (cm) | (deg) | Remar
1 50.4613| 56.89 2073 | 36.16 4000 | -384| ap
2 408.2137| 54.63 -1550 | 39.13 4600 | -6.87| QP
3 790.2465| 50.10 -7.93 4217 46.00 | -3.83] ap

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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8 ACCURATE TECHNOLOGY CO.,, LTD. Site: 1# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: star2014 #1653 Polarization:  Horizontal

Temp.(

Radiation Test

Standard: FCC Class B 3M Radiated
Test item:

C)YHum.(%) 25 C/55%

Power Source:

Date: 14/10/25/

Time: 10/14/06

AC 120V/60Hz

30

20

10

EUT: Interactive Flat Panel Engineer Signature: STAR
Mode: TV CH2 Distance: 3m
Model:  LE-70PA88
Manufacturer: Prima
Note:  Report No.:ATE20142059
700 dBuV/m
5 limit1: —
AR R R R e S G S S S S S S B S R e s S e e e s s S s R e et e s e i
5 (
40

0.0 ‘ ) ! . ) |
30.000 40 50 60 70 80 300 400 50[! 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | MHz) |(dBuv/m)| (dB) | (dBuVim)|(dBuvim)| (dB) | ¥ | (cm) | (deg) | Remark
1 57.0645| 5025 | 2099 | 2926 | 4000 |-10.74| QP
2 153.7017| 57.10 | 2349 | 3361 | 4350 | 989 QP
3 205.0243| 5336 | 2005 | 3331 | 4350 |-10.19] QP

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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ACCURATE TECHNOLOGY CO,, LTD.
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Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 1# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: star2014 #1654 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 14/10/25/
Temp.( C)YHum.(%) 25 C/55% Time: 10/18/16
EUT: Interactive Flat Panel Engineer Signature: STAR
Mode: TV CH25 Distance: 3m
Model:  LE-70PA88
Manufacturer: Prima
Note:  Report No.:ATE20142059
700  dBu¥/m
it 1: —
Bl Josnucinasbamenemabsne Sy S e S b s e R b g o s o S e e b R e S S e S o s S S e i s s
SR SRR RN SUUPN SO OO SO0 SO RO (
40
30
20
10
0.0 : ¥ i 4 i § i
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. | (MHz) |(dBuvim)| (dB) | (dBuV/m) |(dBuvim)| (dB) | P | (cm) | (deg) | Remark
1 58.6913| 52.02 -21.05 30.97 40.00 | -9.03| QP
2 153.1627| 56.30 -23.54 32.76 43.50 |-10.74| QP
3 205.7458| 54.93 -20.05 34.88 4350 | -862| QP

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Report No.: ATE20142059
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Site: 1# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: star2014 #1655 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 14/10/25/
Temp.( C)YHum.(%) 25 C/55% Time: 10/22/10
ELJT: Interactive Flat Panel Engineer Signature: STAR
Mode: TV CH25 Distance: 3m
Model:  LE-70PA88
Manufacturer: Prima
Note:  Report No.:ATE20142059
700  dBuV/m
- limit1: =
B |ssmissesbiomusiziesalin ey ---------------------------------------------------------------------------------------
% 0 S 1 L (
40
30 Wil !
2 i fi
10 -
0.0 . H H H . ' .
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | MHz) |(dBuV/m)| (dB) | (dBuV/m)|(dBuVim)| (dB) | P | (cm) | (deg) | Remark
1 50.1079| 54.63 -20.73 33.90 40.00 -6.10| QP
2 401.1050| 54.02 -15.62 38.40 46.00 -7.60| QP
3 790.2465| 47.63 -7.93 39.70 46.00 -6.30 | QP

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Report No.: ATE20142059
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Site: 1# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: star2014 #1656 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 14/10/25/
Temp.( C)/Hum.(%) 25 C/55 % Time: 10/25/00
EUT: Interactive Flat Panel Engineer Signature: STAR
Mode: TV CH35 Distance: 3m
Model:  LE-70PA88
Manufacturer: Prima
Note:  Report No.:ATE20142059
700  dBuV/m
it 1- —_
- 1 B S S U N SRR SO DU AU S
50 : ’7
40
30
20
10
0.0 : : : : : :
30000 40 50 60 70 80 300 400 500 600 700 10000 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (@Buvim)| (@B) | (dBuvim) |(@Buvim)| (dB) | P | cm) | (deg) | Remak
1 50.4613| 56.87 -20.73 36.14 40.00 | -3.86| QP
2 3955070 54.63 -15.67 38.96 46.00 | -7.04| QP
3 793.0280| 47.66 -7.87 39.79 46.00 | -6.21 QP

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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B ACCURATE TECHNOLOGY CO,, LTD. Site: 1# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: star2014 #1657 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 14/10/25/
Temp.( C)YHum.(%) 25 C/55% Time: 10/29/49
EUE: Interactive Flat Panel Engineer Signature: STAR
Mode: TV CH55 Distance: 3m
Model: LE-70PA88
Manufacturer: Prima
Note: Report No.:ATE20142059
700  dBuV/m
: imit1: =
R SR S S OO0 O S ORR
a0 - i . S - .
30
20
10
0.0 | | H | \ . \ i
30,000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | MHz) |(dBuVv/m)| (dB) |(dBuvim) |(dBuVim)| (dB) | P | (cm) | (deg) | ReMmark
54.1349| 5345 -20.89 32.56 40.00 -7.44 QP
2 198.6424| 53.14 -20.32 32.82 4350 |-10.68] QP
3 790.2465| 42.63 -7.93 34.70 46.00 |-11.30 QP

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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ACCURATE TECHNOLOGY CO,, LTD.
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Science & Industry Park,Nanshan Shenzhen,P.R.China
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Site: 1# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: star2014 #1658 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 14/10/25/
Temp.( C)YHum.(%) 25 C/55 % Time: 10/33/14
EUT: Interactive Flat Panel Engineer Signature: STAR
Mode: USB Playing Distance: 3m
Model:  LE-70PA88
Manufacturer: Prima
Note:  Report No.:ATE20142059
700  dBuV/m
limit1: —_—
[ 1 S S S SR SRS SR S S S
50 . ’7
40
30
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0.0 : : : : :
30.000 40 5 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (@Buvim)| (dB) | (dBuV/m) |(dBuVv/im)| (@B) | = | (cm) | (deg) | Rema
1 59.7315| 50.90 -21.09 29.81 40.00 |-10.19| QP
2 153.7017| 56.01 -23.49 32.52 43.50 |-10.98| QP
3 205.7458| 56.31 -20.05 36.26 4350 | -7.24| QP

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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LATC,

Site: 1# Chamber
Tel:+86-0755-26503290
Fax:+86-0755-26503396

Vertical
AC 120V/60Hz

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

m@I

Job No.: star2014 #1659
Standard: FCC Class B 3M Radiated

Polarization:
Power Source:

Testitem: Radiation Test Date: 14/10/25/
Temp.( C)YHum.(%) 25 C/55% Time: 10/37/53
EUT: Interactive Flat Panel Engineer Signature: STAR
Mode: USB Playing Distance: 3m
Model:  LE-70PA88
Manufacturer. Prima
Note:  Report No.:ATE20142059
700  dBuV/m
limit1: —
| e

40 - I e g s s s s skonanrerndeaefie o

30 B4R Y — - W
e e W
20 e beaiiess |
10 E
0.0 | i \ k i \ |
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuv/im)| (dB) | (dBuV/m) |(dBuV/m)| (dB) | D= | (cm) | (deg) | Remark
1 50.1080| 5432 | 2073 | 3359 | 4000 | -641| QP
2 66.6051| 56.87 | 2123 | 3564 | 4000 | 436| QP
3 8156352| 4599 | 750 | 3849 | 4600 | -751| QP

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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® ACCURATE TECHNOLOGY CO., LTD. Site: 1# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: star2014 #1660 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 14/10/25/
Temp.( C)/Hum.(%) 25 C/55% Time: 10/40/52
ELT: Interactive Flat Panel Engineer Signature: STAR
Mode: AV Distance: 3m
Model:  LE-70PA88
Manufacturer: Prima
Note:  Report No.:ATE20142059

700  dBuV/m

. limit1: —

YEET A R BN SRR SRR, T, e B
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0.0 1 | k y b H | H H H 4

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (@Buvim)| (dB) | (dBuv/im) |(dBuv/im)| (dB) | =™ | (em) | (deq) | Rema
1 50.2843| 56.33 -20.73 35.60 40.00 | 440 QP
2 66.6050| 54.85 -21.23 33.62 40.00 | -6.38| QP
3 149.4415| 60.10 -23.79 36.31 4350 | -719| QP

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Report No.: ATE20142059
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Site: 1# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: star2014 #1661 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 14/10/25/
Temp.( C)YHum.(%) 25 C/55% Time: 10/44/25
EUL: Interactive Flat Panel Engineer Signature: STAR
Mode: AV Distance: 3m
Model: LE-70PA88
Manufacturer: Prima
Note:  Report No.:ATE20142059
70.0  dBuV/m
limit1: —_
B Losccosesirommpumin e s s i b e Ui S B s e B A o e SR b b R LB S B S E i S d e S U S B s
50 i ’7
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30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree

No. | (MHz) |(dBuv/m)| (dB) | (dBuV/m)|(dBuVim)| (dB) | P | (cm) | (deg) | Remark
1 59.7314| 5163 | 2109 | 3054 | 4000 | -946| QP
2 153.7017| 5536 | -2349 | 3187 | 4350 |-11.63| QP
3 205.7458| 5320 | 2005 | 3315 | 4350 |-10.35 QP

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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mﬁl ACCURATE TECHNOLOGY CO., LTD. Site: 1# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: star2014 #1662 Polarization: Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 14/10/25/

Temp.( C)YHum.(%) 25 C/55% Time: 10/49/47

EUT: Interactive Flat Panel Engineer Signature: STAR

Mode: WAN IN Distance: 3m

Model: LE-70PA88
Manufacturer: Prima

Note:  Report No.:ATE20142059

70.0 dBu¥Y/m

limit1: _—

60
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30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | MHz) |(@Buvim)| (dB) | (dBuV/m)|(dBuV/im)| (dB) | P | (cm) | (deg) | Remark
1 310.3594| 5624 | -17.66 | 3858 | 46.00 | -742| QP
2 4952379| 56.84 | -13.99 | 4285 | 4600 | 3.15| QP
3 790.2465| 4730 | -7.93 | 3937 | 46.00 | 663| QP

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Report No.: ATE20142059
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Site: 1# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Test item:
Temp.

star2014 #1663
Standard: FCC Class B 3M Radiated
Radiation Test

( C)YHum.(%) 25 C/55%

Polarization:

Date: 14/10/25/
Time: 10/52/46

Vertical
Power Source: AC 120V/60Hz
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EUT: Interactive Flat Panel Engineer Signature: STAR
Mode: WAN IN Distance: 3m
Model: LE-70PA88
Manufacturer: Prima
Note: Report No.:ATE20142059
700  dBuV/m

limit1:

0.0 : 1 ) ) : ; i
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | (MHz) |(dBuv/im)| (dB) | (dBuV/m) |(dBuVim)| (aB) | | (cm) | (deg) | Remark
1 504613| 56.14 | 2073 | 3541 4000 | 459| QP
> 4082137| 5590 | -1550 | 4040 | 46.00 | -560| QP
3 7902465 5014 | -7.93 | 4221 4600 | -379| QP

FCC ID: 2ABUT-MHCHRMTO1

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059
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@il ACCURATE TECHNOLOGY CO., LTD. Site: 1# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: star2014 #1664 Polarization: Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 14/10/25/

Temp.( C)YHum.(%) 25 C/55% Time: 10/56/56

ELNT: Interactive Flat Panel Engineer Signature: STAR

Mode: VGA Distance: 3m

Model: LE-70PA88
Manufacturer: Prima

Note:  Report No.:ATE20142059

70.0 dBuVY/m

limit1: —
(1 ) RIS AP, S .- R SR— fosmsinsis hesisoned s psactisends s
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30.000 40 50 60 70 80 300 400 500 600 700 10000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degres
- (MHz) @Buv/m) | (dB) | (dBuV/m) | (dBuv/m)| (dB) | TN | (em) | (deg) | Remerk
1 50.2844| 55.74 -20.73 | 35.01 4000 | 499| QP
2 66.6051| 57.62 2123 | 36.39 4000 | -361] QP
3 790.2466| 50.69 -7.93 4276 4600 | -324| QP

FCC ID: 2ABUT-MHCHRMTO1 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20142059



